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Name of samples

FE 5 R 7] 78 B [ A T B S T R
Type/ Model
18650 3.7V 1200mAh 4.44Wh
5 Ak
Trade mark
FitR B
Commission by Xinxiang hongli supply source technology co.,Itd
iR 2 misl T REREAERA A
Commissioner address Dayang Village South, zhaipo Town, Xinxiang, China
Rk ¥ 2 B E T KA
Manufacturer Xinxiang hongli supply source technology co.,Itd
il i ¥z el ) BRIERIEARAF
Manufacturer address Dayang Village South, zhaipo Town, Xinxiang, China
|3 e ik W2 BB E R KA
Factory Xinxiang hongli supply source technology co.,ltd
=l Wil eREREERA
Factory address Dayang Village South, zhaipo Town, Xinxiang, China
A Hahik ¥ 2 BRI KNS
Appearance Purple
FE AP 2
Sample status Good
RS SEiF
Quantity of sample
RAME s
Sample identification
c1#~c35#

HRIRRFS

Reference standard

SERE

UN Manual of Tests and Criteria ST/SG/AC.10/11/Rev.6 section 38.3.

BaE (KT EmEAaMB U BRABAIREFM) ST/SG/AC.10/11/Rev.6
section 38.3.

Receiving date
B

2019.01.01

Completing date
e H A

2019.01.15
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No. | Name of test Testing standard Test result Conclusion Remarks
re | WiKBE 255 TR AR ML R KRINLE 1 &IE
1 Altitude simulation See Appendix 1 | Passed /
o B A R 1 L
2 Thermal test See Appendix 2 | Passed y
RERR RHEE 2 “h&
3 Vibration See Appendix 3 | Passed y
]R3 RHEE 3 ah
4 | Shock UN Manual of Tests and | gee Appendix 4 | Passed
whit Criteria K 4 o /
ST/SG/AC.10/11/Rev.6
section 38.3.
External Short-circuit .— | See Appendix 5 | Passed
5 - BREE (kT RikkYE /
e BRI BRI ikt il
i
Impact ST/SG/AC. 10/11/ See Appendix 6 | Passed y
i Rev.6 section 38.3. | LHE 6 &%
6
Crush / y N/A
FE &R
7 Overcharge / / N/A
SERE AiEH
8 Forced discharge See Appendix 7 | Passed /
538 il T B WHE 7 ik
Conclusion/45i£:

The Cylindrical Lithium-ion Rechargeable Cells submitted by Xinxiang hongli supply source technology
co.,Itd had passed the test items of UNITED NATIONS “Recommendations on the Transport of Dangerous
Goods, Manual of Test and Criteria ST/SG/AC.10/11/Rev.6 section 38.3.

B 2l AR ERRAFT BRI R HEFHEE FHEFEE
B KRB AARAETFAM) ST/SG/AC. 10/11/Rev. 6 section 38. 3. BIZER,

ZHH W

Seal/f2 il & FH &

Tested by Ye Runlong Reviewed by Huang Yining Approved by Xu Hongbin
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et Items Ititude simulation |
T = BE AR
1.1 Test procedure
' WA R
Test cells and batteries shall be stored at a pressure of 11.6kPa or less for at least six hour
at ambient temperature (20£5°C).
BRI S M AR RIRE (20+5C) F, HEENTET 11. 6kPa IEHTED 6 /ME.
1.2 Sample status
) HERRE
C1#~C10#, at first cycle in fully charged states;
C18~C108, £ E —MEX EE T HRE:
13 Result
' WRHRLER
Before Il Aff After fllik /5 Mass loss | Residual
Sample No. = ocv Test result
. Mass Voltage Mass Voltage | &A% s
FEES | pamk | FRAE | SRR | FHEE | ) s B Rt
2 W (8) W) %
C1# 36.477 4.18 36.475 418 0.005 100.00 0
C2# 36.518 417 36.515 417 0.008 100.00 0
C3# 36.478 418 36.477 417 0.003 99.76 0
Ca# 36.165 418 36.162 417 0.008 99.76 o)
C5# 36.533 417 36.531 417 0.005 100.00 o)
Cé# 36.429 418 36.427 4.18 0.005 100.00 0
C7# 36.617 418 36.615 418 0.005 100.00 0
Cs# 36.591 418 36.589 418 0.005 100.00 o)
Co# 36.382 4.18 36.380 417 0.005 99.76 o
C10# 36.810 417 36.807 417 0.008 100.00 (o}
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting, no disassembly,
no rupture, no fire.
E: L_ ?ﬁﬁ: v_ ﬁﬁ%: D_ ﬂﬂ:: R- m%; F- Eﬁ(: 0_ %ﬂﬂ:ﬁ\ %ﬁF%\ fﬁ‘%\ %m%\ %@j(u




Report No.: HLDY20190101U01

Test Items

Thermal test

Page 6 of 12 pages

R R
4 Test procedure
' WP B
Test cells and batteries are to be stored for at least six hours at a test temperature equal to
72+2°C, followed by storage for at least six hours at a test temperature equal to -40+2°C,
The maximum time interval between test temperature extremes is 30 minutes, This
procedure is to be repeated until 10 total cycles are complete, after which all test cells and
batteries are to be stored for 24 hours at ambient temperature (20+57C).
RS EBEREN 2L22CHEZGETEERDLT 6 MK, R, EEBE-40+2CEHET
WHEALT 6 AN/DeE, BANREER A E RSN 30nin, ERRELRSBRET 10 1R, RE,
REAESRTEEN 205 CHRIZMSTRE 24 MIE .
1.2 Sample status
' FEARA
C1#~C10#, at first cycle in fully charged states;
Cl8~C108, B —MEF T L R HRE;
13 Result
S
Before ‘dilﬂi"n.”ﬁﬁ After ﬂ“ﬁ)’é Mass loss Residual
Sample No. , OCV | Testresult
. Mass Voltage Mass Voltage JREH K o
HERS | pRmiE | FeaE | #ORE | FREE *% BBk | AR
0 W) g W) (%)
C1# 36.475 4.18 36.458 4.10 0.047 98.09 o}
C2# 36.515 4.17 36.499 4.10 0.044 98.32 (o)
C3# 36.477 417 36.462 4.11 0.041 98.56 o}
Ca# 36.162 417 36.146 4.10 0.044 98.32 (o]
C5# 36.531 417 36.514 4.10 0.047 98.32 (o)
Cé# 36.427 418 36.409 4.10 0.049 98.09 (o)
C7# 36.615 418 36.599 4.11 0.044 98.33 o]
Ca# 36.589 418 36.572 410 0.046 98.09 (o]
Co# 36.380 417 36.364 4.11 0.044 98.56 (o}
C10# 36.807 417 36.789 4.09 0.049 98.08 (o}
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting, no disassembly,
no rupture, no fire.
¥ L- itds: V- #5: D- A4k R- B3 F- Bk 0 Bt THS. TRk, THE. TiEA.

=i |

| it e
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Vibration

X3 B bzl
11 Test procedure
' WP R
Cells and batteries are firmly secured to the platform of the vibration machine without
distorting the cells in such a manner as to faithfully transmit the vibration, The vibration shall
be a sinusoidal wave form with a logarithmic sweep between 7Hz and 200Hz and back to 7
Hz traversed in 15 minutes, This cycle shall be repeated 12 times for a total of 3 hours for
each of three mutually perpendicular mounting position of the cell.
HHEENEREEBLEERNENEN L, REFBIRS. RaLEZKEHN, Ll THz 1
HNZ 200Hz, REEBEDE R THz A—AMEHR, —MERRLE 15 S8R HEM. 84080
MEmMA=AEHEEER S E LT 12K, 3 MR
1.2 Sample status
' RS
C1#~C104#, at first cycle in fully charged states;
CIH~CL08, EF —MEA TE T BRE:
1.3 Result
" ke R
ample No. =
: Mass | Voltage | Mass | Voltage | FEK ocv e r;sult
HRES | prmm | FRaE | RORR | FRAE | @ Bl | AREE
(8) W) ®) W) ®)
C1# 36.458 410 36.457 4.10 0.003 100.00 o}
C2# 36.499 410 36.497 4.09 0.005 99.76 (o}
C3# 36.462 411 36.460 410 0.005 99.76 (0]
Ca# 36.146 410 36.143 4.10 0.008 100.00 o)
C5# 36.514 4.10 36.512 4.09 0.005 99.76 0
Cé# 36.409 4.10 36.407 4.09 0.005 99.76 o)
C7# 36.599 4.11 36.598 4.10 0.003 99.76 o}
Ccs# 36.572 410 36.570 4.09 0.005 99.76 (o}
Co# 36.364 4.11 36.363 410 0.003 99.76 (o]
c10# 36.789 4.09 36.786 4.09 0.008 100.00 (o)

Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting, no disassembly,
no rupture, no fire.

E: L- MR V- #4. D- @4k R- BE: F- k. 0 Bitls. THR. TRk, TBR. TEX.
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AT E i
1.1 Test procedure
] W5 B
Test cells and batteries shall be secured to the testing machine by means of a rigid mount
which will support all mounting surfaces of each battery, Each cell shall be subjected to a
half-sine shock of peak acceleration of 150gn and pulse duration of 6 milliseconds.
Alternatively, large cells may be subjected to a half-sine shock of peak acceleration of 50gn
and pulse duration of 11 milliseconds. Each cell or battery shall be subjected to three
shocks in the positive direction and to three shocks in the negative direction in each of three
mutually perpendicular mounting positions of the cell or battery for a total of 18 shocks.
BT EEAREN SR EEACRREE |, YRTHES R B SEE.
FAHSHER 150gn KIS ANE BBk RELERT E]h 6 R AR EZ K md. B, AR
] fe 42 52 50gn B9 03 BE R Bk prp R LERT 18] 11 AR EZ . S B ®EmfE =4
FEEEMIERERSZ 3 Kbid, RAHEESZ 3 Kid, 318 K.
§i Sample status
' HERRE
C1#~C10#, at first cycle in fully charged states;
Cla~C10#, B —MERF ELE T HRE:
13 Result
WAL R
Before #ll i #T After Ul f5 Mass loss | Residual
Sample No. < ocv Test
: Mass Voltage Mass Voltage | MEH% it
HERS | pREE | ARGE | RARER | FRAE * *‘f”ﬁ(‘?%?ﬁ 4
(g) (V) (g) (V)
C1# 36.457 4.10 36.454 4.09 0.008 99.76 0
C2# 36.497 4.09 36.495 4.09 0.005 100.00 0
C3# 36.460 4.10 36.458 4.10 0.005 100.00 0
Ca# 36.143 4.10 36.141 4.09 0.006 99.76 (o]
C5# 36.512 4.00 36.510 4.09 0.005 100.00 (0]
.
Cé# 36.407 4.09 36.406 4.08 0.003 99.76 o}
C7# 36.598 410 36.597 4.09 0.003 99.76 0
Cs# 36.570 4.09 36.568 4.09 0.005 100.00 0
Co# 36.363 410 36.362 4.10 0.003 100.00 o
C10# 36.786 4.09 36.784 4.08 0.005 99.76 o]
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting, no disassembly,
no rupture, no fire.
H: L- . V- #5G D- MR R- B3 F- K 0 LHtiE. THS. TRE. TRE. Tk,

Y ]

X Gkt
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Test Itms

Extema short circuit

R B ShER LR
11 Test procedure
: AP R
The cell or battery to be tested shall be heated for a period of time necessary to reach a
homogeneous stabilized temperature of 57+4°C, measured on the external case. This
period of time depends on the size and design of the cell or battery and should be assessed
and documented. If this assessment is not feasible, the exposure time shall be at least 6
hours for small cells and small batteries, and 12 hours for large cells and large batteries.
Then the cell or battery at 57+ 4°C shall be subjected to one short circuit condition with a
total external resistance of less than 0.1 ohm.
This short circuit condition is continued for at least one hour after the cell or battery external
case temperature has returned to 57 + 4 °C, or in the case of the large batteries, has
decreased by half of the maximum temperature increase observed during the test and
remains below that value.
R CERERMERESLETRERES, EHATREED 57+44C, MEIIREE, XB
B i) R R T B S B B i ) R ST R RS D R . 0 R IX AN VRS R AN T AT Y, MR R B[R] R
NS RUNEIE D 6 /DB KESM AR Bt E D> 12 N & FE RSB E 5744C
T&ZE5ME/NF 0.1 BRER A E BRI . ‘
X— RSB SHKEMITREKEE 5714 C/E 2R 1 /e, 800 T RB dit,
RS REE TRENSUESREREAN—F, HERFETZE.
1.2 Sample status
. FmRE
C1#~C10#, at first cycle in fully charged states;
Cl8#~C104, EE —MEH T2 T RS
1.3 Result
' WRLER
Sample No. Maxéﬁte%n% ﬁ'r%l;_nﬁt)agrature Test result Remark
R R = ) : MR F &
Ci# 135.8 (o) /
C2# 137.9 (o) /
C3# 141.2 (0] /
Ca# 137.4 0] /
C5# 136.8 o] /
Co# 139.5 o] !
C7# 133.6 (0] /
Cs# 140.8 o /
Co# 138.6 (o] /
C10# 135.7 (0] /

Note: D -Disassembly, R -Rupture, F-Fire, O- no disassembly, no rupture, no fire.
I D- K R- BR: F- K -ERE. EHE. TEK.
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i

Test Items

Impact

== E oo
1.1 Test procedure
WEP T
The sample cell or component cell is to be placed on a flat smooth surface. A 15.8 mm +
0.1mm diameter, at least 6 cm long, or the longest dimension of the cell, whichever is
greater, Type 316 stainless steel bar is to be placed across the centre of the sample. A 9.1
kg = 0.1 kg mass is to be dropped from a height of 61 + 2.5 cm at the intersection of the bar
and sample in a controlled manner using a near rictionless, vertical sliding track or channel
with minimal drag on the falling mass. The vertical track or channel used to guide the falling
mass shall be oriented 90 degrees from the horizontal supporting surface. The test sample
is to be impacted with its longitudinal axis parallel to the flat surface and perpendicular to the
longitudinal axis of the 15.8mm + 0.1mm diameter curved surface lying across the centre of
the test sample. Each sample is to be subjected to only a single impact.
FERBEUEARETHEREFERE L. —HERN 15.8+ 0.1 X, KEED 6 EX (R
ZHEOHBRART, UBRE M) 1316 HABNERRERSNTL. — &K 9.1 +
0.1 TREBKEM 61£2.5 EXELULTFEERENERHMESHELPERBELE
EAEMESHRNIZE N L. AU SBENEESESEEN 5K FRERM 90°. #
i BT R K A 5 A BN TP ERE T, HERRERGPLERN 15.8 2
ATHRANHPHMEE. FRELRREZ— kL.
1.2 Sample status
] BaRE
C11#~C154#, at first cycle at 50% of the design rated capacity;
Cl1#~C158, TEH—MEH 505 B e A &,
13 Result
] WAL R
Sample No. hax, E);ternal Ten:Epe e Test result Remark
P an - - g B R P
C11# 1415 (o} /
C12# 138.6 (o] /
C13# 1446 0 /
Cl4# 148.3 0 /
C15# 140.0 o /
Note: D -Disassembly, F-Fire, O- no disassembly, no fire.
¥E: D- Rk F- K O-LEME. LK.

[ oS e

N
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Test Ites Forced dicharge
RN gE] EE GG
11 Test procedure
' WA B
Each cell shall be forced discharged at ambient temperature by connecting it in series with a
12V D. C, power supply at an initial current equal to the maximum discharge current
specified by the manufacturer The specified discharge current is to be obtained by
connecting a resistive load of the appropriate size and rating in series with the test cell,
Each cell shall be forced discharged for a time interval(in hours) equal to its rated capacity
divided by the initial test current(in ampere).
fE 205 CHIMRBET, BRNETEEE 12V WERBF L#HTEE8HE, HERERR
HEA B EREIRAHIE EE N RRBCE R, B EATUE S BRI B
1.2 Sample status
' HRRE
C16#~C25#, at first cycle in fully discharged states;
C168~C25%, 5 —MEFA T2 MRS
C26#~C35#, after 50 cycles ending in fully discharged states;
C268~C358, 7£58 i+ MEF T LM BRE:
1.3 Result
) WAL R
Voltage Before test Voltage Before test
Sample No. i Testresult | Sample No. : Test result
il ‘ 3 E =
mage | TURSE | apm | pame | TSRS R4 R
C16# 3.223 0 C26# 3.189 (o)
C17# 3175 o} C27# 3.212 o
C18# 3.201 (o] C28# 3.212 0
C19# 3.234 (0] C29# 3.201 o)
C20# 3.196 (o] C30# 3.189 0
C21# 3.211 0] C31# 3.196 0
C22# 3.205 0 C32# 3.196 (o}
C23# 3.201 o C33# 3.201 (o}
C24# 3.201 0 C34# 3.213 (o)
C25# 3.195 (o) C35# 3.210 0]
Note: D -Disassembly, F-Fire, O- no disassembly, no fire.
¥: D- MBfA: F- Bk O-EME. TEX.
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F B H
Important

1. AR & Tl A kil £ &, WEELR.

The test report is invalid without the special seal for testing and Paging seal of
Guangzhou MCM Certification and Testing Co., Ltd.

2. RAKXRREPHRER, AMFHTHEHARE .

Nobody is allowed to photocopy or partly photocopy this test report without written
permission of Guangzhou MCM Certification and Testing Co., Ltd.

3. AMRELMAEN. HERARM AL TR .

The test report is invalid without the signatures of Approver, Checker and Tester.

4. FREHRBTI
The test report is invalid if altered.

5. MMM ELEE TN, NMNTWEREZHAE+TTLRA RSN BAIRE.
Objections to the test report must be submitted to Guangzhou MCM Certification and
Testing Co., Ltd. Within 15 days.

6. AHR & N KA 5T

The test report is valid for the tested samples only.

R BRAL: M FEARAIEAF R A A

Laboratory: Guangzhou MCM Certification and Testing Co., Ltd

Hht: FECMTEEX T B =RE 13 52—

Address: 1 F No.13,Zhong San Section, ShiGuang Road, Panyu District, Guangzhou City,
Guangdong Province, China.

Bi%: 0086-20-34777662
0086-20-34777663 Email: mark.miao@mcmtek.com
£ H: 0086-20-34777665-609 Web:Http://mww.mcmtek.com




